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Statement

1 KR & TE A S 56 38 /N 35 0% . The test report is invalid if it is not affixed
the official seal of the laboratory to it.

2., S IR 56 48 5 A T B N w5 A S 56 = A B R Copies of the test report without
the official seal of the laboratory are invalid.

3, KRS LR F. MAEAZF TR The test report is invalid without
the signatures of appraiser, checker and approver.

4. KR EBRM AL .. The test report is invalid if it is blotted out.

5y KRR T M, AHHIEHHREIMRE. Tt is forbidden to copy the

test report partially without the written approval of laboratory.

6. IEFFRICKIEE R, WA PTIEFEMA R . The conclusion of the consignation

: test is only valid for the provided sample.

7. ARBAR S BTHRIK TATA DGR 25 HEBrfi iz fibhs (fERdhiz i)
IMO IMDG Code ZfiEBRFFHII (HprHFHERITPIML) : GB 12268 &
e FhrdE (R4 %) o In the test report, IATA DGR is referred
to “Dangerous Goods Regulations” of International Air Transport

Association: IMO IMDG Code is referred to “INTERNATIONAL MARITIME

DANGEROUS GOODS CODE” of International Maritime Organization (IMO); GB -

12268 is referred to National Standard named “List of dangerous goods” .

Hudik:  EdgETHAATCIX B R 999 S

Address: NO. 999 Xiangjing Road, Songjiang Shanghai, 201611, P.R. China
Hii%: 021-57778888 Tel: 021-57778888

fE30: 021-57775426 Faxes: 021-57775426 WB%w: 201611 Post Code: 201611
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Test method

L ATEA N ] 78 HUBE B 1 Ha it /785 BL-4UL 3.7V 1200mAh 4. 4Wh
Name of Sample | Lithium lon Rechargeable Battery BL-4UL 3.7V 1200mAh 4. 4Wh
Ha&S 13111400096
Sample No.
45*?5if1 F#EHE Wil {5 B2 ] Shanghai BYD Company Limited
Consignor
i E#gtb Wi PR /A w] Shanghai BYD Company Limited
Manufacturer
M YR AR
T
PSR Black plastics cement shell
FREZH 2013-11-14 RREZE 2013-11-16~2013-12-02
Accepted Date Test Date :
BRI KEE CETfak itvnafmit @2 ucs)

UNITED NATIONS “Recommendations on the TRANSPORT OF DANGEROUS
GOODS ™

A CET ik itmis i@ 15)

ﬁj_%H_& UNITED NATIONS “Recommendations on the TRANSPORT OF DANGEROUS
Criterion
GOODS™”
ot Tiems Altitude simulation; Temperature test; Vibration; Shock; External short circuit;
S
Crush; Overcharge; Forced discharge
SEROPE SR 2R3k UN3S. 3 Tk, Hu 4G LT : N
2 The sample has passed the test itefs ﬁ‘ ]{ m :J
Rt PR R AT
Conclusion
N et - ¥
AL
mgﬁgﬁﬁﬁ. z%;
s /
Comment

HEAE: g )
Approver: ’fj

BR5%: SR O EAT

Appraisert

% ? 2
Checker: e ’a‘fﬂ

Title: Director of Testing Centre

——
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2 AR S -
| wmwn ek R4 AL
5 NO. i Standard requirement or The 8
Test item Test result conclusion
Clause Number of standard
BAE G fall Stz il
T BE AL, 1 R FERAETMD (5th) (BT W 1 o
1 Altitude PRRB MBRAE T 38. 3 B T. 1 : i
{ X | See Appendix 1 Passed
simulation UN Manual of Tests and Criteria
Section (5th) 38.3 Test T.1
3 B AEEHET I (5th) 38.3 3 T. 2 _
- e ] : o WL 2 ok
2 Temperature UN Manual of Tests and Criteria ’
: See Appendix 2 Passed
test Section (4th) 38.3 Test T.2
WA FPRHE T (5th) 38.3 K 1. 3
S5 I B - A ph
3 Szl UN Manual of Tests and Criteria Lk ‘5 et
Vibration : _ See Appendix 3 Passed
Section (5th) 38.3 Test T.3
W0 HIbRHET-IH(5th)38.3 iX38 T. 4 -
I§ BA A
4 i UN Manual of Tests and Criteria B 4 i
Shock ) See Appendix 4 Passed
Section (5th) 38.3 Test T.4
WSS HIERHE T} (5th) 38. 3 B T. 5
oo 2y WL 2 5 ok
b External short UN Manual of Tests and Criteria y
iy . 9 See Appendix 5 Passed
circuit Section (5th) 38.3 Test T.5
WA FERHET I (5th) 38. 3 K T. 6
T RIS Ao
6 Srik UN Manual of Tests and Criteria S 6 =
Crush = See Appendix 6 Passed
Section (5th) 38.3 Test T.6
S AR HET N (5th) 38. 33K T. 7
‘ t t= - 4 A
i Ti7ER UN Manual of Tests and Criteria Lﬂﬁ‘&? s
Overcharge i See Appendix 7 Passed
Section (5th) 38.3 Test T.7
B AR HE T (5th) 38.3 A T. 8
il e G o W 8 ook
8 Forced UN Manual of Tests and Criteria :
i i W See Appendix 8 Passed
discharge Section (5th) 38.3 Test T.8
R 5E &4+ s ;
= R E. 23°C-24°C; FUEEE: /%

Test Environment
Condition

Ambient temperature: 23°C-24°C:; Ambient humidity: /%
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s . KRR H 25 4 BB
No. Name of Test Items Altitude simulation
pame | R W1 Before B )5 After JEB R Fams | Hibmg
Sample Sample Ji PiR Vi Ji JF#& il | Mass Loss | Residual ortas
No. Status Mass 0Ccv Mass 0cv 0Ccv T
/8 /N /8 /v /% /%
001 1CYC i L 23.9816 4.16 23.9812 4.16 0.00 100.00 0
002 1CYC i He 239120 4.17 239117 4.16 0.00 99.76
003 1CYC i 24.1010 4.16 24.1005 4.16 0.00 100.00 0
004 1CYC i L 24.1238 4.17 24.1260 4.16 -0.01 99.76 0
005 50CYC ji g 24.1946 4.17 24.1941 4.16 0.00 99.76 0
006 50CYC yHy 24.2325 4.17 24.2295 4.16 0.01 99.76 0
007 50CYC iy  24.0153 4.17 24.0133 4.16 0.01 99.76
008 50CYC Wi  24.0596 4.17 24.0587 4.16 0.00 99.76
LR H

2 LR V- DR R-BER FHiRK 0 BRI, LRA, BE, BER, kK
Note: L-Leakage V-Venting D-Disassembly R—Rupture F-Fire 0—No Leakage, No Venting, No Disassembly,

No Rupture No Fire

B "Lis™™p Y s B
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Test Report— Appendix 2
s 5 KT H 45 R
No. Name of Test Items Temperature test
pame | BaRs KK A Before K5 After FRBE | BAHE | HMHRR
Sample Sample Jii JFE&H R Jii i JFE&H ik | Mass Loss | Residual
No. Status Mass 0oCv Mass 0Cv 0oCv Other Event
/8 /v /8 /N /% /%
001 1CYC i 23.9813 4.16 23.9794 4.09 0.01 98.32 0
002 1CYC i He 239117 4.16 23.9094 4.10 0.01 98.56 0
003 ICYC 7t | 24.1005 4.16 24.0988 4.09 0.01 98.32 0
004 1CYC i 24.1236 4.16 24.1189 4.10 0.02 98.56 0
005 50CYC fsHa] 24.1941 4.16 24.1926 4.10 0.01 98.56 0
006 50CYC #HS| 24.2295 4.16 242276 4.10 0.01 98.56 0
007 50CYC #iHi| 24.0133 4.16 24.0110 4.10 0.01 98.56 0
008 50CYC 1] 24.0587 4.16 24.0567 4.09 0.01 98.32 0
UF2H

#iE: LW V- DR R FHREK O-GRH, LR, Bk, B, TEX
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire 0-No Leakage, No Venting, No Disassembly,

No Rupture No Fire

Tl=1 B
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5 . RRTH H 4% =35
No. Name of Test Items Vibration
SRB T Before WI After ghgik [ TR0 e
Famgi's | BERRE Rii o
Sample Sample Jiiht TR HL He Jh JFgH . | Mass Loss al
No. Status Mass 0Ccv Mass ocv Other Event
/g /N /8 /N /% o
/%
001 1CYC L | 23.9794 4.09 23.9789 4.09 0.00 100.00 0
002 1CYC #iHL | 23.9094 4.10 23.9085 4.10 0.00 100.00 0
003 ICYC WiHL | 24.0988 4.09 24.0995 4.09 0.00 100.00 0
004 1CYC i H 24.1189 4.10 24.1208 4.10 -0.01 100.00 0
005 50CYC w1 24.1926 4.10 24.1928 4.10 0.00 100.00 0
006 50CYC #5Hs] 24.2276 4.10 24.2279 4.10 0.00 100.00 0
007 50CYC jiHi] 24.0110 4.10 24.0117 4.10 0.00 100.00
008 50CYC ] 24.0567 4.09 24.0569 4.09 0.00 100.00 0
LF A

Z¥E: L-HH VIR DA R-BER FHRK 0L, BRA, oA, T, kX

Note: L-Leakage V-Venting D-Disassembly R—Rupture F—Fire 0-No Leakage, No Venting, No Disassembly,

No Rupture No Fire

C
-
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Test Report— Appendix 4
5 : KI5 H 448K Mki
No. Name of Test Items Shock
- WK HT Before R )5 After JiEfik | Mewmk | Hal%

gy | FaRE
Sample Sample JiR JFE LU % JF#& ik | Mass Loss | Residual

No. Statis Mass ocv Mass ocv ocv Other Event

/8 /v /8 /v /% /%

001 1CYC it 23.9789 4.09 23.9807 4.09 -0.01 100.00 0

002 1CYC FliHs 23.9085 4.10 23.9096 4.10 0.00 100.00 0

003 1CYC 3 Ha 24.0995 4.09 24.1001 4.09 0.00 100.00 0

004 1CYC th 24.1208 4.10 24.1228 4.10 -0.01 100.00

005 50CYC jigiHL] 24.1928 4.10 24.1923 4.10 0.00 100.00 0

006 50CYC jH] 24.2279 4.10 242292 4.10 -0.01 100.00 0

007 50CYC #iHi| 24.0117 4.10 24.0122 4.10 0.00 100.00 0

008 50CYC L] 24.0569 4.09 24.0596 4.09 -0.01 100.00 0
LF=2H
HiE: L-de V-I DA R F-lk O, Bk, ik, TR, tikk
Note: L-Leakage V-Venting D-Disassembly R—Rupture F-Fire O-No Leakage, No Venting, No Disassembly,

No Rupture No Fire

| = ==
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Test Report— Appendix 5

P h Ryt H 447 518
No. Name of Test Items External short circuit
PR PR A B R TR HAbBS
Sample No. Sample Status Max. External Temperature/C Other Event
001 1CYC i H 585 (@)
002 1CYC il H 58.3 (o)
003 1CYC ¥ 58.1 0]
004 1CYC 1 57.8 (o)
005 50CYC it 58.7 o
006 50CYC it 58.7 (0]
007 50CYC it 58.5 (¢}
008 50CYC 5 Hi 58.1 (¢
Bl RZE

#IE: DRk R FoRRK OEfRE, B, TRX.

Note: D-Disassembly R—Rupture F-Fire 0— No Disassembly, No Rupture & No Fire.

| &= ook |
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Test Report— Appendix 6
F5 P R H 45 HIE
No. Name of Test Items Crush
s HaRE FE i 1 5 R MR R HALBL R
Sample No. Sample Status Max. External Temperature/C Other Event
009 ICYC 50%%AH: C°F) 17.3 0 -
010 1CYC 50%%H CF) 17.4 0 ’IB
011 1CYC 50%75 4kt CF) 17.2 0
012 1CYC 50%7ckt CF) 17.1 0 'M]‘
013 ICYC 50%7%4ht (°F) 12 0

DA R 45

#¥E: DA R-BER FolRK O—EME, BN, LK.
Note: D-Disassembly R—Rupture F-Fire 0— No Disassembly, No Rupture & No Fire.
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9/11

: KIeT H 48K =
}]To% 7 Name of Test mgflige
Items
i =
*iiﬁ: PSR ]
No. Sample Status Other Event
014 1CYC jifi s 0
015 1CYC s 0
016 LCYC 0
017 1CYC ity
018 50CYC i 0
019 50CYC 3 HL
020 50CYC i Ha 0
021 50CYC i 0
L2 A

&4 DR R FRRK 0L, BB, TRK.

Note: D-Disassembly R-Rupture F-Fire 0— No Disassembly, No Rupture & No Fire.

7

I
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o s S i
No. ’ oo Forced discharge
Items
e
fﬁﬁf BERRA ey
No. Sample Status Other Event
022 1CYC JCHS 0
023 1CYC J80H 0
024 1CYC JifH 0
025 1CYC JiH 0
026 1CYC i HL 0
027 1CYC JHC 0
028 1CYC i 0
029 1CYC JBCH 0
030 1CYC JrH 0
031 1CYC Jat e 0
032 50CYC ji 0
033 50CYC JiH 0
034 50CYC JEtHs 0
035 50CYC JitHy 0
036 50CYC JHHL 0
037 50CYC Jf 0
038 50CYC JitHy 0
039 50CYC ji e 0
040 50CYC it 0
041 50CYC JtH 0
#¥E: DA R-BEEM FoRK 0Lk, EMR, LRK.
Note: D-Disassembly R—Rupture F-Fire 0- No Disassembly, No Rupture & No Fire.
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